
  

 

Website: chetakgroup.co.in 

Initiative-Multi Port Valve Filter 
Item Model Size 

Top Mount Filter Sky Facing 3/4" 

Top Mount Filter Front Facing 1" 

Top Mount Filter Front Facing 1.5"-3U 

Side Mount Filter Front Facing 1.5"-5U 

Side Mount Filter Front Facing 2.5" 

Initiative-Multi Port Vavle Softner 

Top Mount Softner Sky Facing 3/4" 

Top Mount Softner Front Facing 1" 

Top Mount Softner Front Facing 1.5"-3U 

Side Mount Softner Front Facing 1.5"-5U 
 

           Multi-Port Valve 
 
 

 
Make of Multi port valve 

Initiative 

 Midas 

Shark 

UKL 

 

                                                                                                                                         Midas-MPV-Filter 

                                                                                                                                                           1.5" 

                                                                                                                                                             2" 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Big Blue Housing 
 
 
 
 

     
 

 
 
 
 

 

 

 

Big Blue/Cartridge Filter Housing 

Item Size 

Big Blue Housing 4.5*20-1" 

Big Blue Housing 4.5*20-1.5" 

Big Blue Housing 4.5*10-1" 

Big Blue Housing 4.5*10-1.5" 

Big Blue Housing 2.5*20-3/4" 

Slim Housing 2.5*20-1" 

Slim Housing 2.5*10-3/4" 



  

 

Website: chetakgroup.co.in 

 

 

Membrane Housing 

Make Size 

4040 4"-1Element 

4080 4"-2Element 

8040 8"-1Element 

8080 8"-2Element 

80120 8"-3Element 

80160 8"-4Element 

80200 8"-5Element 

80240 8"-6Element 
 

 

 FRP Membrane Housing 

             
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
Distribution System 

 

 

 
 
 

Distribution System 

Size 

4R2-63 

424-63 

430-63 

436-63 

12m3/hr 

Air Release Valve 
 

 
 
 

High Pressure Pump 
 

 
 
 
 
 

  

HPP-Make 

CRI 

Leo 

CNP 

Shakti 

Grundfos 

Kirlosker 

HPP-Size 
CRI/Leo/CNP 

2/9' 

2/15' 

2/18' 

2/22' 

4/12' 

4/16' 

Make 

UKL 

Pentair 

 



  

 

Website: chetakgroup.co.in 

SS Pump Make 

CRI 

 
Leo 

LX 

Kirloskar 
Eterna 
Wilo 
Grundfos 

 

Size 

1/2HP-Single Phase 

1HP-Single Phase 

1HP-Three Phase 

1.5HP-Single Phase 

1.5HP-Three Phase 

2HP-Single Phase 

2HP-Three Phase 

3HP-Three Phase 

5HP-Three Phase 

 

       SS Pump 
 
 
 
 

 
SS Pump Size 

 

 

1/2HP 

1 HP 

1.5 HP 

2 HP 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

Monoblock Pump 
 

 
 
 
 
 
 
 
 

Make 

CRI 

Kirloskar 

Crompton 
 

 
 
 
 
 
 
 



  

 

Website: chetakgroup.co.in 

Size 

2.5*20 

2.5*30 

2.5*40 

4*20 

4.5*20 

4.5*10 
 

Make 

Hydranautic 

Dow 

 
Torey 

LG 

CSM 

GE 

Hitech 

Hydramem 

Superflow 

Toshio 

Vontron 

Waternet 

 

Cartridge Filter 
 
 
 
 
 
 

 
Make 

Gopani 

Standard 
 
 

Type 

Thread 

Spun 
 
 
 
 
 
 
 
 

 

RO Membrane 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Size 

4040 

8040

 



  

 

Website: chetakgroup.co.in 

Thermax 

T42H (DM Cation) 

A36 Gel (DM Anion) 

A27MP (Mixbed) 

T40 NA 

 

Resin 
 

 
 
 

Make 
 

Ion-Exchange 

Thermax 
 

 

Ion-Exchange 

Indion-220NA 

Indion-225NA 

FFIP-Anion 

Nip Anion 

225H Cation 

Supercharge 
 
 
 
 
 
 
 
 
 
 

Dosing Pump 
 

 

Make 

UKL 

Initiative-E-dose 

Milton Roy 

Seiko 
 

 

Size 

0-4lph 

0-6lph 

0-10lph 

10-40lph 
 



  

 

Website: chetakgroup.co.in 

 
Size 

0-500Lph 

0-1200lph 

0-2400lph 

0-3600lph 

0-6000lph 

0-8000lph 

0-10000lph 

0-16000lph 

0-20000lph 

0-50000lph 
 

Size 

844-Top 

1054-Top 

1252-Top 

1354-Top 

1465-Top 

1665-Top 

1865-Top 
 

Size 

1465-T&B 

1665-T&B 

1865-T&B 

2162-T&B 

2472-T&B 

3072-T&B 

3672-T&B 

4272-T&B 

4872-T&B 
 

Flow Meter 
 
 
 
 

Make 

Aster 

Maxflow 

Star Flow 

 
Type 

Online 

Panel Mounted 

With Flange 
 
 
 
 
 
 
 
 
 
 
 
 

 

FRP Vessel 
 

 
 
 
 
 

 
 
 
 
 
 
 

 
 

 
 

 
 

Make 

Pentiar 

Starlite 

Exsys 

Tata 

Zeeflow 



  

 

Website: chetakgroup.co.in 

ETP & STP Plant Accessories 
 
 
 
 
 

ETP &STP Product 
Tube Settler Media 
MBBR Media 
SAF Media 
Coarse Bubble Diffuser 
Fine Bubble Diffuser 
Filter Press 
Filter Press Cloth 
Paul Ring 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

Filter Media:- 
 
 
 
 
 

Filter Media 

Sand Media 

Activated Carbon 

Coconut Carbon 

Anthracite 

MNO2 

Green Sand 



  

 

Website: chetakgroup.co.in 

Blower 
 
 
 
 
 

 
Air Blower Make 

Akash Blower 

Yash Blower 

Everest Blower 

 
Air Blower Size 

1hp-Single Ph. 

1hp-Three Ph. 

1.5hp-Single Ph. 

1.5hp-Three Ph. 

2hp-Three Ph. 
 

 
 
 
 
 
 
 
 
 

UV 

System 
 
 
 
 

UV System Make 

Alpha 

Philips 

Customised 
 
 
 
 
 
 



 

 

Website: chetakgroup.co.in 

Ozonator                                 

 
 
 

 
 
 
 
 
 
 
 
 
 

 

Water Testing Kit 
 
 
 
 
 
 
 

Rakiro Test Kit 

Hardness Test Kit 

Silica Test Kit 

Chloride 
Alkalinity 

 
Merck Test Kit 

Silica Kit-Low Range 

Silica Kit-High Range 

Phosphate Test Kit 

ph Testing Paper 

Arsenic Test Kit 



 

 

Website: chetakgroup.co.in 

Pressure Switch  
 
 
 
 
 
 

 

 

 

                               Pressure Switch Make 

Denfoss 

Aster 
 

 

 

Low/High Pressure 

KP-35 

KP-36 
 

 
 
 
 
 
 
 
 
 
 

Disc Filter 
 

 
 
 
 
 

 
Disc/ Azud Filter 

10 Micron 

50 Micron 

100 Micron 



 

 

Website: chetakgroup.co.in 

Other Accessories 
 

 
 
 
 
 
 
 

Other Accessories 

Filter Housing o-Ring 

End Cap-8" 

End Cap-4" 

Thrust Cone 

Adaptor 

Saddle Strip 

Filter Housing Key 

Float Sensor 

Brass Bush 

PO Connector 

TC Clamp 

Victolic Coupling 

Pressure Guage 

Mechanical Seal 

100 Ltr. Sheetal 
Drum 

SS Diapharma Valve 

PP Diapharma Valve 

PP Ejector-All Size 

SS Solenoid Valve 

Brass Solenoid Valve 



SS Fittings 

 

 

Website: chetakgroup.co.in 

 
 
 
 
 
 

SS Fitting 
SS Ball Valve 
SS Ball Valve Flange End 
SS Socket 
SS Elboe/ Bend 
SS Nipple 
SS Grove Nipple 
SS Flange 
SS Reducer 
SS NRV 
SS NB Pipe 
SS Box Pipe 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
Hand TDS & pH Mtr. 

 

 
 

Hand TDS Mtr. 

Rakiro 

HM 
 

 
 

Hand Ph. Mtr.  

Rakiro



SS Fabricated Item 

 

 

Website: chetakgroup.co.in 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

SS Fabrication 

Agitator 
SS Vessel 
SS Tank 

SS Membrane Housing 
SS Cartridge Filter Housing 

SS Bag Filter Housing 

MS Fabrication 
 

 

 
 

MS Fabrication 
MS Vessel 
ETP Tank 
STP Tank 



 

 

Website: chetakgroup.co.in 

 
Fabrication via Manual Lathe 

SS/MS Flange 

SS/MS Nipple 

Adaptor 

End Cap 

MS/SS Socket 

Grove Nipple 
 

 
 
 

 

In-House Panel Assembling 
 
 
 
 

 
Panel 

Electrical 

Electronic 

PLC 

Customised 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

All Kind of Manual Lathe Work 
 



 

 

Website: chetakgroup.co.in 

 

Sheet Roller 

MS Sheet Roller 
SS Sheet Roller 

 

 

Aster Product Range:- 
 

 
 

 

 Aster Product 

Cond./TDS Mtr. CI-550 

Conductivity Mtr. CI-350 

Ph Mtr With Sensor (PO-650) 

Aester- Rotameter 

Digital FM-FT-650-2" 

Digital FM-FT-650-1" 

Electromagnetic FM-1" 

Electromagnetic FM-2" 

Aestro-11 LCD Simply 

Aestro-Nxt 11 + 

Aestro-NG 

Aestro-13LCD Simply 

Aestro-13 nxt 

Aestro-33 Simply 

Aestro-33 Nxt 

Aestro-UF Panel-33 

 
Aestro-UF Panel-33-6-SV 

Aestro-UF Panel-33 (Big) 

ORP Mtr. With Sensor 

Aester Float Sensor-3mtr. 
 
 
 
 
 

 

In-House MS/SS Sheet Roller 
 

 
 
 



 

 

Website: chetakgroup.co.in 

Water Treatment Plants 

Compact / Packaged Water Treatment Plants 

Softening Plants 

Reverse Osmosis Systems 

De-Mineralization Plants 

Industrial Effluent Treatment Plants 

Sewage Treatment Plants 

Waste Water Recycling Plants 

Ultra Filtration Plant 

Evaporators 

Mineral Water Plant 

Multi Grade Filter 

Activated Carbon Filter 

Iron Removal Filter 

Dual Media Filter 

Side Stream Filter 

Arsenic Removal Filter 

Fluroid Removal Filter 

Packaged ETP/STP 

Polyelectrolite (Anionic/Cationic) 

  

Water Plant 
 

 
 
 
  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

  

 
 

Water ATM Machine & R.O. Plant 



 

 

Website: chetakgroup.co.in 

 

 



 

 

Website: chetakgroup.co.in 

All Kind of Water Treatment Chemical 
 

Industrial Chemicals 

Boiler Water Treatment 
Chemicals 

 Chelating Agents  Corrosion Inhibitor  Oxygen Scavengers 

Cooling Water Treatment 
Chemicals 

 Anti Foaming Agents  Scale Inhibitor  Laboratory Chemicals 

Chiller Water Treatment 
Chemicals 

 ph Adjusters/controller & 
Stabilizers 

 Coagulants and 
Flocculants 

 Resin Cleaners 

Reverse Osmosis Chemicals  Algaecides  Biocides & Disinfectants  All Type of Basic 
Chemicals 

Descaling Chemicals  Neutralizing agents     

Clientage List:- 
 

1 R.D.S. Project , Andaman Nicobar. 33 Bajrang steel & Power (P) Ltd, Raipur, Chhattisgarh. 

2 Metro Tunnelling Delhi L&T SUCGJV DMRC project , I.T.O. New Delhi  34    M/S Rachana Metal Industries Pvt. Ltd, Sahibabad, 
Ghaziabad. 

3 M/S Larsen & Toubro Limited, Sarai Kale khan  35 Omax Infrastructure Pvt. Ltd. 

4 Larsen & Tourbro .Limited Construction WDFC CTP-14 , Sohana 36 Eldeco, Noida 

5 Larsen & Tourbro .Limited Construction WDFC CTP-14  , Prathila  37 Esquire Estates (P) Ltd, M G Road, Ghaziabad. 

6 Larsen & Tourbro .Limited Construction WDFC CTP-14  , Rewari 38 Forties Escort Hearts Institute, Gorakhpur 

7 Larsen & Tourbro .Limited Construction WDFC CTP-14  , Dadri  39   PMO Cooperative Housing Society Ltd, Noida  

8 Arvindo Techno Engeineer Pvt. Ltd 40  Brawn Lab. Gurgaon  

9 Delhi Police, Delhi  41  IHQ of MOD(Army Camp), Shankar Vihar  

10 B.S.F, Delhi  42 KGN Construction, Hathras 

11 Indian Oil, Delhi  43 Vees Café, Waste to Wonder Park, Delhi 

12 Amarpali Shapphire, Noida 44 KEC International Ltd, Ghaziabad  

13 Batra Bros Mall OF India, Noida  45 Resources Enterprises, U.P  

14 Batra Bros Food & Beverages, Mumbai  46 Barton Breeze Pvt Ltd, Gurgaon Haryana  

15 Batra Bros Ambiance Mall, Gurgaon 47 Nagar Palika Parishad, Hathras U.P 

16 Batra Bros Cyber Hub, Gurgaon 48 Vasishta Mantena NH 4 JV, Andaman Nocobar 

17 Batra Bros DLF, Saket Delhi  49 NRM Interior Construction, Gurgaon  

18 Batra Bros Sangam, Delhi 50 RCube Hospitality LLP, Delhi.  

19 Batra Bros Hotel Deplomet, Delhi   

20 Café Delhi Heights Batra Bros Food & Beverage Pvt. Ltd, Mumbai    

21 Batra Bros Promanade, Vasant Kunj Delhi   

22 AAMOS Resorts, Shimla    

23 FOOD Fundayz-(HiperCity), Delhi.   

24 Saru International Pvt. Ltd,    

25 Pind Balluchi, Pitampura   

26 Pind Balluchi, Malviya Nagar, Delhi     

27 Guest House Hotel Devin, N.F.C, New Delhi    

28 M.G.F. Mall , Saket New Delhi   

29 Paras Dyes & Chemicals, Delhi   

30 YSF Hotels & Resorts Pvt. Ltd    

31 G.B Fine Dine & Hotel Ltd.   

32 J.P. Associates    

 


